
E39 540i     SINGLE COMPONENTS FOR TRUNK LID 
 RealOEM.com Home => Select another car => Bodywork => tailgate rear spoiler  

No. Description Supplement Qty From  Up To  Part Number Price Notes 
01 Trunk lid 1 41627007396 $673.07
02 LEFT WATER CHANNEL COVER SCHWARZ 1 51718220947 $4.80
02 RIGHT WATER CHANNEL COVER SCHWARZ 1 51718220948 $4.80
03 LEFT TRUNK LID HINGE 1 41617007403 $116.74
03 RIGHT TRUNK LID HINGE 1 41628227946 $111.00
04 Spacer 1.0MM ? 41628226060 $2.00
05 Torx-bolt with washer ISA M8X22 8 41628199932 $0.93
06 STAR-SHAPED NUT ASA M8 4 41628208439 $1.15
07 STAR-SHAPED NUT ASA M8 4 41628208439 $1.15
08 Pin 2 51248205062 $2.18

For vehicles with 
automatic trunk lid mechanism

 
S316A=Yes 

08 Double pin 1 51247004890 $18.45
09 Circlip 6,0 2 07119901421 $0.09
10 Circlip 6,0 2 07119901421 $0.09
11 Blind plug D=6MM 3 51711904603 $0.32
12 Gas pressurized spring 1600N 2 51248220072 $67.93
13 TRUNK LID GASKET 1 51718199261 $57.94
14 BALL HEAD BOLT M16X1.5 2 41328199467 $8.45
15 Spacer 1.0MM ? 51248219000 $1.85
16 Trunk lid grip with key button CHROM 1 51137051529 $62.00
16 Trunk lid grip with key button 1 51138185790 $56.93
16 Trunk lid grip with key button, painted CODE UNI/MET. 1 51139070528

When ordering indicate colour code
17 Blind rivet nut M6 2 51248226003 $2.13
18 Torx bolt ISA M6X26 2 51248255924 ENDED
19 Stop buffer 2 51248226064 $2.32
20 Stopper left 1 51248229261 $20.40
20 STOPPER RIGHT 1 51248229262 $20.40

Page 1 of 2



Notes  
ENDED = The part has been discontinued. 

Copyright © RealOEM.com  

21 Torx-bolt with washer ISA M6X22 4 51248224983 ENDED
22 Hex nut AM6 4 07129946402 $1.07
23 PLUG-IN NUT 2 51180141711 ENDED
23 PLUG-IN NUT 2 51181852299 $0.23
24 Flat Washer 4,3 2 07119936412 $0.09
25 Fillister head self-tapping screw ST4,8X16 2 51181821830 ENDED
25 Fillister head self-tapping screw ST4,8X16 2 07143448498 $0.18
26 Covering cap WEISS 2 51181813017 $0.21
26 Covering cap SCHWARZ 2 51181823474 $0.21
26 Covering cap BLAU 2 64111375497 $0.20
27 Gasket, trunk lid grip 1 51138236983 $4.60

For vehicles with 
NATIONAL VERSION JAPAN

 
L807A=Yes 

28 Cover, primed 1 51138244885 $52.83
29 Plug 2 51248240884 $1.03
30 Torx bolt ISA M6X12 2 51248198651 ENDED
31 Sleeve 2 51248226065 $2.40
32 Gasket 2 51248227681 $1.84
33 O-ring 6X1,8 2 07119906348 $0.16
34 Plate 1 51717039261 $3.85

Page 2 of 2


